Figure A

RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08552 AND RY09905




RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08552 AND RY09905

[

The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your

BLOWER/VACUUM or when ordering repair parts.

]

KEY
NO.

O N O~ WD =

PART
NUMBER

900960002
570543001
580613001
570564001
570563001
570562001
660621001
570561001
870170001
940627001
940734022
940647019
290294001
518180001
518273001
300758006
940627005
518597001
678434001
678434002
678435001
987000126
9-12-07

(REV:00)

PARTS LIST (FIGURE A)

DESCRIPTION QTY
Vacuum Bag W/ShOUIAEr STFrap .......ueeeireiieeeeiiiecccieeieeee e e e e e e e s ere e e e e e e e e e e e nnnannneeeeee s 1
0T o] o= gl =] o) Y= i U | o YRR 1
High Velocity NOzzle W/ Leaf SCraper.......cc.iiuuiieiiiiiieee ettt e e 1
SWEEPEN NOZZIE .....eeieieiiiee et e e e st e e e e s e e e e e aa e e e e e e ssee e e e e enneeeeeennreeas 1
Vacuum Bag AdAPIOr........eeiii et e e 1
LOWET VACUUM TUDE ...ttt e e e e e e e e e n e e e e e s 1
Vacuum Tube SCrew (10-14 X 1/2 IN.).uueiiiiiiei e 2
18 o] 01T gV = T U 11 o N U o 1= SRR 1
RS Yot T [ To T (@ =T o o oY g T T O 2 SR 1
AV £=To1U 10 o o1 To o g 5= o 1= 1
STArtING LaADEL..cc e 1
(@7 aT0] S =T o1 U PP 1
(C T8 a o B4 T =T ) SRS 1
VaCUUM HANAIE ...ttt e e e e e e e e e e e e e et e e e e e e e e e e nnnneeaeeeaaeas 1
Vacuum Handle KNOD ... . e e e e e e e eas 2
FUEI Cap ASSEIMDIY ...eeiiiiiiiiiie ettt ettt e e e s et e e e s s sbe e e e e s s anseeeeeeasseeeessanneeeeesanes 1
L= Ta a1l e = o= PSPPI 1
B @] 0 To (Y I - 1 o Y= SR 1
B4 = TS T g (1 P PURTFRT N 1
B A = VYA T = ] =T (V1 ) SR 1
B 1Y o T T N T (1 SRR 1
Operator’'s Manual (960641007) ....cuueeieiriiieiee et e e e e s e e sne e e e e snneeas 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY
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RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08552 AND RY09905

\_

Figure B




RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08552 AND RY09905

[

The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your
BLOWER/VACUUM or when ordering repair parts.

PART
NUMBER

870166001
678117001
650026002
518268031
518252001
660665001
518170001
518254001
660674001
518266031
678128002
678114001
518265001
678126001
660759002
678124001
570544002
570544003
900955001
638179001
660666001
678125001
518160001
518140004
760363003
518150001
518255001
570624001
690688001
308068002

PARTS LIST (FIGURE B)

DESCRIPTION QTY
Vacuum Door Kill Switch ......ccceovvviiiiiiieeee. 1
Vacuum Door Hinge Spring........ccoevccvvvevveennnn. 1
HIiNGe PiN ..o 1
Vacuum DOOF....cccoeeii i 1
Vacuum Door COVET ........ueeeeeeeeeeeeecceiieeeeeeeean 1
Screw (M4 X 19 MM)..cccoeeeeeeeeeee e 2
Vacuum Door HiINge .....ccooveeeieieeieeee e 1
Kill Switch Activator Lever .......cccccevveeeveicnnnnnns 1
Screw (M14 X 7/8 iN.)ccceeeceecceieeeeeeee e 12
Outer Volute HOUSING .....cccuevviieieeieee e 1
Hex Nut w/Retaining Washer .............ccccccunnnes 1
Mulcher Blade .......ccooovveeiiiieeeeee e 1
Blower Fan (25.4CC)....ccccccvueiiieeieeee e 1
Washer (Fan Spacer) ....ccceeeeeeeecccceeveeeeeeeeeeeee e, 1
Screw (M5 x 8 mm Cap Hd.) ..ceveeeeeeeeiiiiiiiiens 4
Sleeve BUShiNG...cocvvvieiiiiccceeeeeeee e 4
Anti Vibration Bushing ........ccooevivviiiicciciiiieeen. 2
Vibration Isolator.........ccooveeeiiiiiiiecee e, 2
Heat Shield ......ccoeveeeiiiiiceeee s 2
LT =AY/ Y o N 1
Screw (M4 X 25 MM)..ccoieeiiiieeeeeeee e e 1
LT = T L 1
Cruise Control Lever........ccccccueeeeeeeeeeeecceecceeens 1
Inner Volute HousiNg ......coeveiviiieieiecceeeee 1
SWItCN e —— 1
Trigger LOCK...ccoee e 1
1o o = 1
Rubber Grommet........ccccccciiiieeeeeeee s 1
Woodruff Key (S43C).cccuueeeiiiiiiciienieeeeeeeeeeee e 1
Crankshaft EXtension ........cccccceeeeeeeeeeeeciccciinnnns 1

KEY
NO.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59

PART
NUMBER

678171002
640574001
300749004
308004001
900709001
290178008
290702001
660349001
660347001
638027001
300748016
638183001
900955003
660342001
660351002
630002021
640570016
901206001
518596001
660344003
308430001
660351001
518323012
901552001
308054010
518498002
660453003
660454004
308342006

DESCRIPTION QTY
Washer (2.3 MM)...eiiieeeeeeee e 1
Flywheel Assembly ........coovveviiiiiieiieeinn 1
Crankcase ASSEMDIY.......cccccccueverieieeeee e ee s 1
Pulley AssembBly ......cooeeeeeeeeeeeeeeee 1
Cylinder Gasket ......covveeeiieiiiicciiiiieieeeee e 1
Coil & Boot Assembly........cccccuuveererieeeeeneeeeieaen, 1
Lead AssembBly ......ccooeeeeeieeeeeeeeeee 1
Screw (M4 X 22 MM).ccveeeeeiecccccreeeeeee e e e eeeeaens 2
Screw (M5 X 50 MM).ccvereeiiiiiiiiieereeee e e 2
Heat Shield ......c.cooviiiiiieee e 1
Muffler ASSEMDIY .....ccoeeeeeeeee e 1
Gasket MUFlIer ..., 1
Heat Shield ......c.coeviiiiieeee e 1
Screw (M5 X 22 MM).ceveeeeeiieccccieereeee e e e 2
Screw w/Washer (M5 X 10 mm)......cceeveeeeeeinnnes 2
Cylinder Plate .......ceeeveeeeiieiciecieeiecee e e 1
(@311 T =Y S 1
Insulator Gasket .......ccceeeiiiiiieeeiiiieee e 1
Heat Dam.......ooiiiiiiiieeeeeeeeee e 1
Screw w/Washer (M5 X 31 mMm)......cceeveereriiinnes 2
Starter Assembly ....ooeveveiiiii e, 1
Screw (M5 X 16 MM).ccveeeeiiiiciieereeee e e 4
Engine Shroud HousiNg ......cccccevveeeiieiccciiineee, 1
Carburetor Gasket........ccccevvviiieiiiiiiiiieeeeeeenn, 1
Carburetor .......ooceeeeieeee e 1
Roto-choke base ..o 1
Hex Bolt (Double Side) .......cueeeeeeeeeeiieiicciiieene, 1
Screw (M5 X 25 MM).covireeiiicciccieeree e 1
Fuel Tank Assembly ......ccoovveeiiiiieieeeen, 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY




RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08552 AND RY09905

[ The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your

BLOWER/VACUUM or when ordering repair parts.

]
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Figure C
PARTS LIST (FIGURE C)
KEY PART
NO. NUMBER DESCRIPTION QTY
1 690691001 L@ 1 o] 11 o TN 1o P URTRTR 2
2 690687001 LA T] Y PO 2
3 690161002 PISTON RING -ttt e et e e ae e e s s b e e e s b e e e e ne e e e ne e e s nreeeennes 1
4 690686002 NEEAIE BEANMNG ...ttt e e e e e e e e e e e r e e e e e e e e e e e e e e e e s 1
5 640920002 1S3 (o] o PSPPSR 1
6 620301001 1S3 (o o I o TP 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

6






